
Q40ls

'E=n,

', St.

6-,
/lt\-e6
@i
\F"

,Q
È{ 9.

g\1ô\ lt 2S

22
tl
\r8
*.rs

â,,t8
t

Wqf5 rc
l--. J

11

\-1.t0

IJt ,je)
ft !r-,

J
J

E*4

4'
t(D

I

l

irt
:{o

'v..$nt'th

^ 
_:l_. 33u_J p

*@Hit -i- .1" d-
3t

,,oo$\tot
1024

1.

ï
/ sl,r.

t"z
i.!:o

t3r.

,\\"
B

,
it

\
rÇ
D Oo,

5o-t

J

I

l

120

a)
rbs

'r"(ô12Y

46



S/N Part No. Descripti on Quant ity
I I I 1 r6-A0810-0001 Washer 2

2 1 I I l5-A0810-0001 Drain plug 2

.)
r) 1 1120-A1010-0001 Oil seal, cranlshaft I

4 1 I 1 17-A0810-0001 Seal I

5 27400-A08 1 0-0002 Oil sensor I

6 11110-A1210-0003 Crankcase I

7 11 130-A1010-0001 Oil seal, regulating sway bar I

B 261 l3-A0810-0001 Washer 2

I 261 r2-A0810-0001 Split pin 1

10 26r 11-Ar0l0-0001 Regulating sway bar I

11 T3 t2-000 I NutMlO I

I2 r l l l9-A1310-0001 O-rmg I

13 T151-0008 Bolt M6 X 14 2

t4 I 561 0-A081 s-000 I Otl plug with Seal I

15 1561 1.A0815-0001 Oil plug I

16 15512-A07Y3-0001 Seal 2

t7 I 1211-A1010-0006 Ctankcase cover I

1B T 151-0013 Bolt M8 x4o 7

19 25100-Al2l0-0001 Drlven gear, assy I

20 11114-41010-0001 Gasket, crankcase I

2T l I 1 l3-A0810-0001 set pirrÔ8 x 12 ,
22 1551 1-40815-0001 Dipstick I

oa I 55 l0-A0815-0001 Dlpstick with seal I

24 T910-0002 Beuing 6206 1

25 11120-A1010-0001 Oil seal, cmnkshaft 1

26 T910-0005 Beatlng 6202 I

27 12220-A0810-0001 Bolt 1

28 I l5l3-A1010-0002 Air duck 1

29 14420-A0810-0001 Seal 1

30 T152-0019 BoltM6X 12 1

31 I 2200-A08 I 0-0002 Cylltdet head covêr I
QO 12212-A0810-0001 Gaaket, cylinder head cover I

33 12118-A0810-0002 Bolt 4

34 l9l2l -Al0l0-0001 Lead wind cover 1

35 I 721 8-A08 I 0-0001 Stud
/,

36 12120-A0910-000i Gasket, cylinder head, 1

37 l2l 17-A0810-0001 Set pin 2

38 12100.A1210-0002 Cyllndethead Assy, I

39 27100-A0710-0001 I

40 I E2l4-A0810-0001 2

4l 13313'A1010-0001 Plston plu circlip,' ,- , .. 2

42 l33l l-A1210=0004 I

43 13312-A1010-0001 Piston pin I

44 T910-0005 Beatitrg 6202 2

47



45 13116-A1210-0001 shaft

1Bearing620746 T9l0-0003
113112-A0710-0001 Wood ruff key47
IPiston ring set I48 13400,A1210-0003
IConnecting rod assy49 13 r20-A1210-0001
1Crankshaft assy50 13110-Al2l0-0001
), Locknut5l 14314-A0710-0001

Sleeve52 14312-A0710-0001
7Valve rocker53 1431l-A0810-0001
2Adjuptine bolt for valve gap54 14313-A0710-0001
IPusher guideI 4220-A08 I 0-000255
2Pusher56 14210-A1010-0001
aTappet57 14315-A0810-0001
11Camshaft assy5B r4100-A1210-0002
IExhaust valve14412-A1210-000159
1Intake valve60 14411-A1010-0003

Spring rotainer, exhaust valve61 14417-A0810-0001
Valve spring62 14414-A0810-0001

a
Spring seat, exhaust valve63 14413,41010-0001

4Valve lock clamp64 14418-Al0l0-0001
IValve rocker assy65 14310-A0810-0001
IInlet gasket66 17219-A1010-0001
IConnecting block16120-A1110-0001b/
ICarburetor gasket6B 16113-Al 110-0001
IMainnozzle69 r6244-At2l0-0001
1Main jet70 t6243-Ar2l0-0001.
1Air cleaner gasket7L 17113-A0810-0001
ICarburetor Assy16100-A1210-000672
J$crew pipe73 t6622-A07t0-0003
IOutlet pipe16621-A1015-000474
2Bolt M8 x 2575 T1s1-0006
1Connector/b I 6630-A0710-0001
,)

NutM6T314-000177
1Filter cup78 16610-A0710-0004
IFuel filler cap with packing ringI 6400-A041 0-000279
1Fuel tankBO 16510-A1012-0040
IAir outlet81 16557-A0710-0001
IScrewt6622-A0710-0003B2
IVent pipe1 1513-A1010-000283
IWing nutB4 171l1-40710-0001
IAir cleaner coverB5 17112-A1012-0001
1Filter element17124-A1010-0001B6
IAir cleaner aeration cover17r 14-A1210-000187
IAir cleaner housing88 1 7200-A1 01 0-0002
1Bolt M6 X2889 Tl52-0011

48



90 17121-A0810-0001 Washer I
91 T3l4-000i NutM6 1

92 17100-A1212-0005 Air cleaner assy I
93 17111-A0712-0001 Air cleaner cover nut I
94 T354-0001 NutM8 5

95 18215-40810-0001 Exhaust pipe gasket I
96 18117-A0810-0003 Exhaust pipe I
97 18217-A0810-0001 Muffler gasket 1

9B 18000-A1012-0009 Muffler assy I
99 27300-A07 t2-0001 Engine switch I
100 r 9314-A0810-0001 Wire grommet 1

101 19316-A0810-0002 Clip 1

r02 l 6628-A08 I 0-0001 Plastic clip I
103 T152-0019 BoltM6x 12 5

r04 1 921 1 -41 01 0-0041 Fan hood assy I
i05 T152-0036 Bolt M6 x 8 J
106 23200-At0t 1-0004 Recoil starter I
r07 23100-Ar0t2-0027 Reeoil starter assy I
108 261 17-A1010-0001 Back spring I
109 261l6-A0710-0001 Lock bolt I
110 26114-A1010-0001 Regulating arm 1

111 26118-A1010-0001 'Fltre regutaling spring 1

t12 261 l5-A1010-0001 Pulling rod I
113 T3 I 1-0002 NutM6 1

II4 26200-A10i0-0001 Regulating ftame assy I
115 233 17-A08 I 0-0002 Nut Ml6 x 1.5 I
116 23316-At0l0-0002 Stating flange I
tt7 l91l l-A1210-0001 Flywheel fan I
118 23300-An l4-0001 Flywheel I
119 T152-0034 SuewM6X25 2
120 27220-Ar0t0-000t Spatk plug cap I
12L 27200-An 10-0001 Iguition coil assy I
722 5 5s50-EC5 I 0-000 I Wand assy 1

r23 s5100-EC5l0-0001 Ffame I
124 ss5t l-ED9l'0-0002 pressute pipe I
125 45420-ECs I 0-000 I Wheel a

r26 T3 15-0002 Nut(Ml2) 2
t27 55600-ED9l0-0002 Hlgh prcseure pump assembly 1

T28 55510"8D910-0001 wëtër outlët plpê components 1

t29 3 1200-EC5 10-0004 , Controlpanel I
130 31225-89140-0002 the lgnltion switch 1

131 32480-BBI40-0002 Armrest latch assembly 2
1.32 55530-8831 0-0003 lnlet plpe âssembly I
133 55 125-87310-0001 Nozele rubber sleeve 5

49


